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Tubos de Acero de México, 5.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06035586 1/5

(52) 229 989 1120 fax

Date/Dia: 21 \l_ O\MOOQ

Customer/Ciiente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta
. 092244/01
Manufacture Process /. Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification ! Mormas o especificaciones, Steel Grade [/ Grado de acergo. Ends / Extremos. NORMAL RBEVEL
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 102 Pcs/pz Nominal Weight / Pese Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS ) 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT 3.65 LB/FT
l TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y. 8. uTs. A #:2
Condicién de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation .
HeatW° | Sample N°§ Ls Type Size Temp. JKG/MM2 KG/MM2 uT.s Alargamiento
Colada N” § Muestra N* Tipo Qri Tamafio de
mm ensayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin: Thin: Min % =
Thiax: Thiax:
LMin: LMin: Max Obt.
°C LIviax: LMax: %
47297 |554862) B Rec| L | 18.21 x 3.83 RT 34.24 50.78 0.67 30.20
47297 |554864) B Rec | L | 18.43 x 3.80 RT 34.36 50.52 0.68 28.70
Ls: Location of the sample / Localizacién de la muestra B: Body / Cuerpo U: Upset / Recalque Rec: Rectangular / Rectangular
Cyl: Cylindrical / Cilindrica T.S.: Tubular Strip / Segmento Tubular Ori: Orientation / Orientacion ksl 1/ L itudinal
T: Transverse /[ Transversal RT: Room Temperature / Temperatura Ambiente EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Max: Maximum / Maximo Obt: Obtained / Obtenido Y.S.: Yield Strength / Fluencia LMin: Longitudinal Minimum / Minimo Longitudinal
LMax: Longitudinal Maximum / Maximo Longitudinal TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Maximo Transversal Min: Mini I Ml
This is to cerily that the products described here in were manufactured, sampled, tested, andfor inspected in 6 with the Hicati and meets fhe requirements in all respects. This certificate is issued by & computerized system and it is valid with e On the origina! centjfi the trad k green colored
Tenans' is stermped. In casa the cwner of the orlgina! certificate would release 2 copy of #, be must atiest s confeemity o the eriginal one, taking upan nimsell *he respensibility for any untawiul or not allowed use. Anv aiteratior andlar falsification will be subjected fo the law.
This certificate is nct a declarat:on of arigin nor may it be used as a declaration ¢f origin. :
Este documertio certifica que los p itas aqui fueran probados ylo inspeccionados de acverdo con la especificacion de referencia y satislace los i i Este certifi se emite medi un sistema i y es vilido con firma elecirdnica. - En el certificado original & logatipa
Tenars (vesde) estd Impreso en la hoja. En caso de que el del certilicado eniregue una a del mismo, debera garantizar la conlormidad con el original, y se hace responsable par cualguier uso fegal o indebido. Cualquier ateracion ylo falsificacion serd sujeta a la iey.
Este certificado na es, ni puede ser usado, como una deciaracion de arigen. “ DICATI? 040
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pate/Dia:  21/10/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
092244/01
IManufacture Process / Proceso de fabricacion. Product Type / Tipo de producte. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especifiicaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 102 Pecs/p=z ) Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS . 5.42 KG/M
2 3/8 X 0.154 INCH 18.70 / 21.30 FT . : - . 3.65 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. | _ i
Externalf Externa
. Heat N* Sample Unit Unidad: BHN
,. Colada N7 § Muestra N° Ls {Req. Min: Req. Max:

Result /Resultado

47297 554862 B 131
47297 554864 B 133
Ls: Location of the ple / Localizacion de la B8 : Body / Cuerpo U: Upset [ Recalque Req: Required / Requerido _
Min: Minimum / Minimo Maox: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample N° Bend Test

Colada N° | Muestra N* Ensayo de Curvado
47297 |554862 |(GOOD/BUENO

47297 |554864 [GOOD/BUENO

This Is to certify that thie products d il here in were |, sampled, tested, and'or in with the

and meets the requirements in all respects. This cenificate is issued by a compuierized system and it is valid with electronic signature. On the original cerlificate the rade-mark green colored
Tenaris' is stamped. In case the owner of the original centificate would release a copy of i, he must ‘attest its conformity to the original ane, taking upon himself the responsibiiity for any unlawiul or not allowed use. Any ion and/or {alsification will be subjected to the taw.
This certificate is not a declaration of orlgin nor may it be used as a declaration of arigin.

Este documenta centilica gue los productas descrites agui fueron £ o yioil i de acuerdo con fa ificacion de red iz y sati les

QUErin . Este certificada se emie mei un sistemna 1o} do y es vélide con firma electrénica. - En el cedilicado odiginal ‘el logotne
Que una ia del mismo, deberd garantizar la conformidad can el ariginal, y se hace responsable por cualquier usa ilegal o indebido. Cualquier alteracion yio falsificacién serd sujeta 2 1a lay.

Este certificata no es, ni pueda ser usado, como una declarackin de origen. _ DICATT7 040

Tenaris (verde) estd impresa en la haja. En caso de que el dar del
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Tubos de Acero de México, 5.A.
, — Km 433.7 Carr. México-Veracruz

(91697) Veracruz, Ver. México

. (52) 229 989 1100 tel

(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06035586 3/5
pateDia: 21/10/2006

Customer /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Custemer’s Order / Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manutacturer’s Works Order N° / Confirmacion de Venta
092244/01

Manufacture Process ! Proceso de fabricaclén, Product Type / Tipo de producte. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones, Steel Grade { Grado de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 .o . BISELADO NORMAL

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 102 Pcs/pz Nominal Welght / Peso Mominal

60.30 X 3.90 MM 6.00 / 6.50 MTS i ) - 5.42 KG/M

2 3/8 X 0.154 INCH 19.70 / 21.30 FT . 3.65 LB/FT

CHEMICAL COMPOSITION /  COMPOSICION QUIMICA.

Composition, % | Composicion % :
C Mn Si Cr Mo 5 P Ni v Cu Al Sn As MNb Ti Ca B N 3

X100 X 1000 X 10000

Heat H Max
Colada Min
Sample N° [P Max
Muestra N° Min}

47297 H 16 111 | 26 4 3 2 15 46 1 37 25 4 2 1 1 24 1 29
554862 P 1s 110 26 4 2 2.1 14 42 1 37 24 5 1 1 2 21 1 26
554862 P 15 111 27 4 2 1.9 15 41 1 37 25 5 1 2 2 22 1 32
554864 P 17 110 27 4 2 1.8 ] 14 40 1 37 25 5 1 1 2 23 1 3z
554864 P 16 110 26 4 2 2.11 14 40 1 38 24 5 1 1 2 23 1 26
H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTIA

FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

This s to cerfify that the products described here in were manufactured, sampled, tested, and/or d in with the specification referenced and mests the requirements in all respects. This certificate is issued by a computesized system and it is vaiid with electronic sig . On the original cestificate the trad rk green coloned
Tenarls' is stamped. | case the owner of the original certificate would release a copy of i, he must attest its conformity to the originz] one, taking upon himself the responsibility for any untawful or not allowed use. Any ion andior faisification will be subj to the law.
This certificate is not a declaration of origin nor may it De used as a declasation of origin. :

s
Este documento certfica gue los productos descrilas agqui fueron if; yo insp nados de acuerdo con la ificacian de ia y satisface los i requerimientos. Este L se emite I un sistema izado v es vélido con firma electrénica.  En el certificada original el logatipo

Tenaris {verde) esta impreso en la haja. En caso de gue el poseadar del cerilicado entregue una fotocenia del mismo, deberd garantizar la confarmidad con el eriginal, y se hace respensable por cualquier use ilegal o indebido. Cualquier alteracidn yho falsificacion serd sujeta 2 la ley.

Este certificado no es, ni puede ser usado, como una declasacion de origen, H DICA 777 040
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. :mq-m Km 433.7 Carr. México-Veracruz
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(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06035586 4/5

Date/Dia: 21/10/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Cenfirmacion de Venta

‘ 092244/01

Manufacture Process [ Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade ( Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SAl106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 102 Pcs/p= ) Nominal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS SRR 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT . 3.65 LB/FT

SUPPLEMENTARY INFORMATION / HZM.O.%OHOZ SUPLEMENTARTA

i WO REPARADO POR SOLDADURA.
LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION.

EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.

EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM AS53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTC DE LAMINACION.

CONTROL NO DESTRUCTIVO (C.N.D.): SATISFACTORIO.

METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.) NOTCH 12.5%

PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG.
TAMSA REF: 649585

This is 10 certify {hat the products descrined here in were manufactured, sampled, tested, andior insp: in with the ficat and meets the i in afl respects. This cerificate is issued by a computerized system and i is valid with electronic signature. On the original cedificate the trade-mark green colored
Tenaris" is stamped. In case the owner of the original certificate wouid release a copy of i, he must attest its conformity ta the originzl one, taking upon himself the responsibility for any unfawful or not allowed use. Any afteration andfor talsification will be subjected fo the faw.
This cerificale is not & declaration of arigin nor may it be used as a declaration of origin,

Este documento cerifica que los itos agui fueron arados, who i lonades de acuerde con la i in de y satistace los Spondi requedinmi Este certilicado se emite i un sistema { y €5 vilido con firma electrinica. . En el certificado original ef lagotipa
Tenaris (verde) esta impreso en la hoja. En caso de que el poseedor def certificado entregue una fotocopia del mismo, deberd garantizar la condormidad con el orlginal, y se hace responsable por cualquier uso ilegal o indebido. Cualquier aiteracidn yio falsificacidn serd sujeta a la ley.
Este certiticadone s, ni puede ser usada, Como wnd deciaracion de arigen, _ DICATFT 040
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndimero Page / Pagina:

06035586 5/5
Date/Dia: - 21/10/2006

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° [ Confirmacién de Venta
092244/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCTION BARNIZADO
Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al06/ASME SAl06/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 102 Pcs/pz Neminal Weight / Peso Nominal
60.30 X 3.90 MM 6.00 / 6.50 MTS SR i 5.42 KG/M
2 3/8 X 0.154 INCH 19.70 / 21.30 FT - ) 3.65 LB/FT
GRQUAT: _ _ TAMSA QUALITY DEPARTMENT SIGNATURE
£ .@ 4 i N
’ C d“ﬁ...r . ]
= i .
w _ CHIEF OF QUAI : “ATION DEET )
_.nu i RESPONSABLE DELJDERTY. CEI LCACION DE WALIDAD
.,,umW 5 \ IO | AVILA _
N [* b | A5
Quality System Certified e
N* 110950
This is to cedily that the products described here in were manufactured, sampled, fested, andfor i in with the

and meats the requirements in all respects. This certificate is issued by 2 computerized system and i is valid with elecironic signature. On the original cedificate the trace-mark green colored
Tenaris' iz stamped, |n case the gwner of the orginal cerillcate would release a copy of it, he must attest its comrdarmity to the original one, taking upen himself the respansibility for any unlawful or not allowed use. Any andior ication will be | 10 1he law,
This certificate is not a declaration of origin nor may it be used as & declaration of origin.

Este documento cerilica que jos producios agqui fueron i i i deacuerdo can la especificacion de i v satl los querimi . Este i 58 emite un'sistema i y &5 vilido con firma elecirdnica. En el cerificads original el logotipo
Tenaris (verde) esid imprese en la hoja. En caso de que el dal I UE UME. pia del mismo, deberd garantizar la confoemidad con e origingl, v se hace responsable por cualquier uso llegal o indebide. Cualquier aiteracidn yio falsificacidn serd sujeta a la ley.
Este certificado no es, ni puede ser usado, como una declaracion de origen: _ DICA 777 04 0




